% BJ PREFACE

LF177F BRENRER DM AR AR BRAE RN TERR BT HIFRN R, RN, mHRE, 8H
Rmimile. ZAERRIT LR, FWEE, MR, £E85E. £HLF, BERFESER  HEERRZ
R, M. BOMEL., RERZA. B, KU, SMLYESSENEERRED D,
(LF177F BRSMIFIRGEM) REQRANTHEAFBOESIMA , ZEMRE T FHFNERTR , 0 :
EE., 8%, BESF K AFITWEARESERM , EEXNTEZL , UXHH#E,
(LF177F BRMIFIRGEM) NAERNXETERARARIARLF , EAAENNATBFREBEONNE
#o MBER , BLBITEAH,

Combine with all the specialty and advantages of the same models at home and abroad, LF177F, being of 4-stroke, single cylinder with force
air-cooled type, is one of the newly gasoline engines developed by our Co. It is characterized by advanced design, compact structure, reliable
performance, convenient service, low fuel consumption and easy regulation. The engine is widely used as ideal power in many fields such as
generating set, tour, open working, public place of entertainment, construction machine, agricultural machinery, etc.

For the sake of customer’s convenience, we carefully compile the PART CATALOGUE FOR LF 177F ENGINE, which covers the main
information of parts, such as illustrations, names, quantities, etc. Please refer to this book when you order the parts. If any difference in the book
from the actual engine status, please do as per the real.

The copyright of this catalogue belongs to Chongqing Lifan Power Co., Ltd. Any group or individual is forbidden to reprint or copy any item
from it. The catalogue is subject to change without notice.

HERAMABIE RAF
Chongqing Lifan Power Co., Ltd.



E-5

E-6

E-7

—EE/\F = AE =hR(Feb, 2008 Three Edition)

H x
B BT R0 etk el 1
CRANKCASE ASSY
IR B2 oo seeeseee s 800 atbe et Bbee e ee s s eese s e s e e eess e eees s eeeeseeneeees 2
CRANKCASE COVER ASSY
I 6 = 2O OO OO ORORR OO 4
CYLINDER HEAD & CYLINDERHEAD COVER ASSY
B 3 ZE T T AR e oo .6
CRANKSHAFT, PISTON & CONNECTING
e e e W I € 2 OO OO 8
COMBINATION OF CAM SHAFT & VALVE ROCKER
FETH R LI e oottt ettt ettt ettt ne et en e 10
CARBURETOR ASSY
R T 2 e ettt 12

FUEL TANK'ASSY



Er8 BT B o oo ettt ettt ettt ea et et a2 e es et e e er et e s e e e s et e e es et e s e bes et e e esees et eneereseneerens 13

AIR CLEANER ASSY

BrO T BB oottt n et et s et 14
MUFFLER

J

BrL0 I B B B ettt ettt et ettt ettt ettt ettt ettt ettt ettt ettt 15
RECOIL STARTER

Erll BT ZR G oot et e sttt ettt 17
REGULATING CONTROL SYSTEM

B2 IR oo e st b e e e e e e e s e es et s e 19
FLYWHEEL

B-13 BURERIBIZTE oo st e s e s e s e e e s e s ee s eessseeee s eee e 20
IGNITION COIL

B e e e e 21

EMBLEM



1l

E-1 B35 8 5 CRANKCASE ASSY

Remark

& E

&
Quantity

Description

T W4 B K

FHHERS
Part No

S/N

G




1 11116/173F TEUIHI N ZE T
2 11115/173F TRUIHIHE JE

3 11120/173F I 2l 7

4 11117/173F M FE A% T
5 27500/168F L] Sl 3

6 11100 M FE2H A

7 26113/173F PEEH
8 26112/173F TR T
9 26111/173F R

10 GB/62-1988 HZEEM10

11 11119 0 B EHPE 13X1.4
12 GB/T16674-1996 BE44 M6 X 14-F
13 27400/168F DI
14 GB/T16674-1996 BZ44 M6 X 12-F

Washer

Drain plug

Oil seal, crankshaft
Seal

Diode

Crankcase

Washer

Split pin
Regulating sway bar
Nut M10

O-ring

Bolt M6 X 14-F
Oil sensor

Bolt M6 X 12-F

—_— e DD = e e = DD = = = = DN DN

E-2 M= 4M4 CRANKCASE COVER ASSY




= == = > =N Na:
FE FHAMAENE g Description A = & M
S/N Part No. Quantity Remark
1 15520/173F Bl £ 20 1 Oil plug with Seal 1
2 15521/173F IR Oil plug 2
3 15512/173F IR E Y Seal 1
4 11211/173F ith 4 Crankcase cover 1
5 25118/173F PR E Washer, driven gear 1
6 25111/173F TR MBI Driven gear, regulator 1
7 25116/173F R Pin 2
8 25115/173F R Regulating shaft 1
9 25114/173F ZBEIER Flying block 2
10 25117/173F flpriin Snap ring 1
11 25113/168F WEEER Washer 1
12 25112/173F [EBEG RS Sliding sleeve 1

9

E-2 #4444 CRANKCASE COVER ASSY




5 4RSS = 3 .. HE &
S/N Part No. T WA AR Description Quantity Remark
13 11114/173F E R Gasket, crankcase 1
14 11113/173F SENIA ©8X 12 Set pin®8x 12 2
15 15511/173F Bl R Dipstick 1
16 15510/173F IR NN S Dipstick with seal 1
17 GB276-89 M7 6206 Bearing 6206 1
18 11120/173F I 2l 7 Oil seal, crankshaft 1
19 GB/T16674-1996 BZHE M8 X 35-F Bolt M8 X 35-F 7
20 25100/173F TR B U AL Driven gear, regulator assy 1

E-3 RECL RELCLZ/S B CYLINDER HEAD & CYLINDER HEAD COVER ASSY

9
F 5 ZEHHENRE Z W M4 B K Description o E %
P




S/N Part No. Quantity | Remark
1 12221/173F ALk HE IR Bolt 1
2 12222/173F AL Sk HE IR A TP Washer 1
3 12223/173F B Rubber seal 1
4 12220/173F ALk Hg MR R 2H A Bolt 1
5 12200/173F ALk w S Cylinder head cover Assy 1
6 12212/173F AR Sk g Gasket, cylinder head cover 1
7 12118/173F ALK IR A Bolt 4
8 19112/173F T Lead wind cover 1
9 17218/173F AR A XL R Stud 2
10 12121 ALK R Gasket, cylinder head 1
11 12117/173F ALk E A 4 Set pin 2
12 12100/173F RAELRHEE Cylinder head Assy 1

-

E-3 Sk AELKERE A

CYLINDER HEAD & CYLINDER HEAD COVER ASSY

S/N

F W M4 MK S
Part No.

T W H 4K

Description

&
Quantity

% E

Remark




13 27100/168F K AE2E F6RTCU Spark plug FORTCU 1
14 18241/173F HER O Xk Mg Stud 2
15 17217/173F BERE Air duck 1
16 14420/173F EERC Seal 1
17 GB/T16674-1996 B242 M6 X 12-F Bolt:M6x12-F 1
—5--
E-4 il JEZEEM SR CRANKSHAFT, PISTON & CONNECTING
C> 14 |
F 5 EFHHERS - . &= %
S/N Part No. * WA A Description Quantity Remark




1 13411 TR (—) Piston ring (1) 1
2 13412 TEIER (2D Piston ring (1I) 1
3 13422 {IIESN Side rail 2
4 13421 o Expander 1
5 13420 LA Scraper ring set 1
6 13313/173F AL T Piston pin circlip 2
7 13311 g Piston 1
8 13312/173F T FER Piston pin 1
9 13200/173F HERF Shank 1
10 13213/173F FENTIEAS Bolt 2
11 GB276-89 Mk 6206 Bearing 6206 1
12 13112/173F 4[5 Woodruff key 1
13 13111/173F it %l Crankshaft 1
-6
E-4 Hi%h ¥EEEM S CRANKSHAFT, PISTON & CONNECTING
= 55 jm § B N
FE =l ERE T W4 L K Description A = & &
S/N Part No. Quantity | Remark




14
15
16
17
18

13114/173F
13113/173F
13300/173F
13110/173F
13200/173F

Ui B
IERS L3t
T ZEVR A
ith b2 1
HHAS

¥
i/\

v

Drive gear

Timing driving gear
Piston ring set
Crankshaft assy
Connecting rod assy

—

2

E-5 'Y S S ESHS COMBINATION OF CAM SHAFT & VALVE ROCKER

34

11




FES | F@AEMAS W H B K Description % & & &
S/N Part No. i P Quantity | Remark
1 14314/168F AT B R T R Lock nut 2
2 14312/168F R o P Sleeve 2
3 14311/173F SIS Valve rocker 2
4 14313/168F AT AR R A Adjusting bolt for valve gap 2
5 14221/173F HEH T 28 Pusher guide 1
6 14210/173F HiA A Pusher 2
7 14315/173F HEFE Tappet 2
8 14122/173F TR Extension spring 1
9 14100/173F MR AL Camshaft assy 1
10 14412/173F HAI Exhaust valve 1
11 14411/173F peii | Intake valve 1
12 14417/173F HeJ B T PR Spring retainer, exhaust valve 1
13 14414/173F IR Valve spring 2
14 14415/173F HEA T 0 Spring seat, exhaust valve 1

-8

E-5 M REARA S KR ESH S COMBINATION OF CAM SHAFT & VALVE ROCKER

12

g

11

7




= S5 = > = »

FE FHAMAENE g Description A = & M

S/N Part No. Quantity Remark
15 14413/173F A B Spring seat, intake valve 1
16 14416/173F HA 1T Cap 1
17 14310/173F ST A A Valve rocker assy 1

-9--




E-6 fLiH3E S B CARBURETOR ASSY

F 5 SRR F W B4 /W Description X & & I
S/N Part No. 3 p Quantity | Remark
1 17219/173F HRORK Inlet gasket 1 .
2 16112/173F e B Connecting block I IEIJ:E&};
3 16113/173F s Carburetor gasket 1 AR
4 16351/168F BOREIEEIRE] Idle adjustment screw 1
5 16240 b 28R G Ak Mixture chamber body 1
6 16244 L Main nozzle 1
7 16243 AL Main jet 1
8 16220 FrAEA Float 1
9 16216 FTEEHE Float chamber gasket 1
10 16211 FTE Float chamber 1
11 16215/168F T = RO R ET F P Washer 2
12 16214/168F FF = BOHRET Float chamber drain Screw 1
13 16212/168F T = IRET Screw 1
14 17113 TIERS R Air cleaner gasket 1

--10--




E-6 fLiH3E S B CARBURETOR ASSY

27—
:1-;;i33" }g
| i
= 55 = =N N
S FHEEAS TG LW Description # = &
S/N Part No. Quantity Remark
15 16321/173F FELRUT] Choke 1
16 | 16322/173F BELIL 1 Choke stem 1 EES
17 16365/168F A 7 25 DY AL Airproof washer 1
18 16363/168F il A5 IS4 Throttle lever 1
19 16364/168F LA T X A 36 FE Washer 1
20 16367 il 25 TT K5 125 T Screw M4 2
21 16362/168F AL S Cover 1
22 16114/173F RELRUTT TR Choke switch 1
23 16250/173F FARMAS Throttle unit 1
24 16332/168F VA LT IR T Spring, mixture adjustment screw 1
25 16331/168F TRA L IR ET Mixture adjustment screw 1
26 16320 REXUTT2H 7 Choke unit 1
27 16210 FrEHAs Float chamber 1
28 16100 AT ERISYY Carburetor Assy 1
29 16230 e A S Float needle 1

11--




E-7 BRM454 5 FUEL TANK ASSY

= S5 = E=N N
F&| F8#A5 T H M LW Description A = &
S/N Part No. Quantity | Remark
1 16626 WERPE Pipe 1
2 16621 HHAE (—) Outlet pipe 1
3 16622/168F WEE (2 Pipe clamp 2
4 16633/168F Hh Sk Connector 1
5 GB5789-86 IZH2 M8 X 25 Bolt M8x25 1
6 16634/168F HH ek % T Packing ring 1
7 GB6170-2000 IR EE M8 Nut M8 2
8 16610/168F U/ Filter cup 1
9 16510/173F ko FE 2R 1 Fuel tank 1
10 16414/168F 2 5 4408 Packing ring 1
11 16411/168F PRI A o Fuel filler cap 1
12 16400/168F PRIAE w2 Fuel filler cap with packing ring 1




E-8 A MEBRAE AIR CLEANER ASSY

—9
FF 5 FHH4RS = w g K Descrinti B & &/
S/N Part No H \ escription Quantity | Remark
1 17111 7 e A Br BB L) Air cleaner cover nut 2
2 17112/173F YA I Air cleaner cover 1
3 17120/173F A Filter element 1
4 17114/173F iR fsE NN Ailr cleaner base 1
5 17200/173F HAEAS Air cleaner housing assy 1
6 GB5789-86 73 YE A8 A X [ WS M6 X 22 Bolt M6 X22 1
7 17121/173F HPE Washer 1
8 GB6177.1-2000 2 £F M6 (7522) Nut M6(Flange) 2
9 17100/173F TR SR Air cleaner assy 1

-13--




E-9 JHFE 244 MUFFLER

= S S = E=N N
Fs FEARLS F W M4 48 W Description H = &
S/N Part No Quantity | Remark
1 GB6183-86 W) M8 Nut M8 5
2 18117/173F HFRE Exhaust pipe 1
3 18215/173F HR O Exhaust pipe gasket 1
4 18217/173F WA Muffler gasket 1
5 18100/173F AR Muffler 1
6 18200/173F HAE A AR Muffler hood assy 1
7 GB818-2000 JEET M5 X 8 Screw M5 X8 4
8 18000/173F 8 FE AR K Muffler assy 1

14—




E-10 MEzhas4 RECOIL STARTER

FFs | EHMHAS = w4 K Descrinti & %
S/N Part No 7 X escription Quantity Remark
1 31225 RKIFR Engine switch 1
2 19314/173F PEE Wire grommet 1
3 19312/173F %R Clip 1
4 16625/173F JE R e Plastic clip 1
5 GB/T16674-1996 2 M6 X 12-F Bolt M6 X 12-F 6
6 19200/173F KU = A Fan hood assy 1
7 GB/T16674-1996 T2 M6 X 8-F Bolt M6 X 8-F 3
8 23211/173F ANtk e Casing 1
9 23114/173F L Spiral spring 1
10 23117/173F BB 25 Starter rolls 1
11 23112/173F RT3 5 Ratchet spring 2
12 23115/173F [Z 3N Ratchet 2
13 23111/173F PR 5 Friction spring 1
14 23113/173F DT IRE] Set screw 1

—15--




E-10 MEzhas4 RECOIL STARTER

FFs | EHMAARS ’ . ¥ B % E
S/N Part No * M A Description Quantity Remark
15 | 23116/173F B Spring lid 1 18 f1F 1t
16 | 23118/168F e Rope 1 il
17 23121/168F VAR Pulling handle 1
18 23100/173F RS 2% SR Recoil starter assy 1

--16--




BE-11 J&#E %] R4 REGULATING CONTROL SYSTEM

FFs | EHAHARKS = w L R Descrinti HE % IE
S/N Part No H \ escription Quantity | Remark
1 GB/T818-2000 2 M5 X 35 Bolt M5 X35 1
2 26215/173F T Regulating spring 1
3 26213/173F PAT R ER Clamp 1
4 GB/T818-2000 HEHE M6 X 16 Bolt M6 X 16 1
5 26211/173F A SR Support panel 1
6 26222/173F 0y Washer 1
7 26221/173F SR ] Handgrip 1
8 26223/173F BT Spring patch 1
9 26224/173F SEALAR Setting panel 1
10 GB6177.1-2000 BELE N6 (7:22) Nut M6(Flange) 2
1 26214/173F R Spring 1
12 26117/173F B Back spring 1
13 26116/168F TR R ] A Lock bolt 1
14 26114/173F VR Regulating arm 1

17--




BE-11 J&#E %] R4 REGULATING CONTROL SYSTEM

FFs | EHAHARKS = w g R Descrinti HE % IE
S/N Part No H \ escription Quantity | Remark
15 26118/173F T R Fine regutaling spring 1
16 26115/173F TR Pulling rod 1
17 26200/173F LA Regulating frame assy 1
18 GB/T16674-1996 BEHETME X1 2-F Bolt M6 X 12-F 2

--18--




E-12 &34 FLYWHEEL

= 55 = 17 = N
Fj; /1:13 ¥ %ll)l ft 1% F #H HF L Description % = &
art No Quantity Remark
1 23317/173F KHCIZEE MI6 X 1. 25 Nut M16X1.25 1
2 23316/173F HzhE Starting flange 1
3 19111/173F KA Flywheel fan 1
4 23300/173F KA Flywheel 1

-—-19--




E-13 S/k£2E %14 IGNITION COIL

Fu FHEARS F W4 48 W Description % & &
S/N Part No 3 P Quantity | Remark
1 GB/T16674-1996 HEFE M6 X 3048 Screw M6 X 30-F 2
2 27230/173F JE KL Engine stop cable 1
3 27210/173F KR E AL Ignition coil 1
4 27220/173F KAEFER Spark plug cap 1
5 27210/173F K AL Ignition coil assy 1

-20--




E-14 54 EMBLEM

Gl

MAINTAIN AIR CLEANER

.-.’. p i il shanar ac:
Claan the fo

A\ WARNING

* The new snglne inslds has no engine o, bafors starting

the genarating
wal, ba sure 1o fill fhe crankoase with specified engine ol Refar to

GWHNER" 8 MANUAL of the product for further infarmaton .
# Checkthet thers 13 not any fuel spilling or fuel leskage. Filling

befors stalling engine le forbldden,

W Onca the angine oll level is excessively low, engine oll waming
wystem will stall the englne automatically to protect it from belng
damaged.

= = = = =
Fs FEARLS F ML W Description A = &
S/N Part No Quantity | Remark
1 91111 il EhiAl Model label 1
2 91114/168F RN Emblem, tortoise and rabbit 1
3 91112/168F T LI 4 Emblem, adding oil 1
4 91119/173F JRIN TR s 1 Emblem, choke lever 1
5 91113/168F YRR RARNE AL Emblem, maintenance of air cleaner 1
6 91125/168F Vi R T Emblem, Note or Warning 1

-21--




